



speira

NL 102987
 Roba Metals B.V.
 Postbus 36
 3400 AA IJSSELSTEIN
 Netherlands

Inspection Certificate no: **RMH 105822 - 2**

According to EN 10204 - type 3.1.
 EN 15088
 FPC certificate 1071-CPR-1790
 Intended use Structural products for construction works
 Date 23/08/2022 Page 1 of 1
 Customer order no PO-0040372-1
 Our order no 703349-2
 Invoice no
 Packing list no RMH105822
 Product 1.970 x 1500 x 4100
 Description of product Sheet/plate/strip

Customer part no RAL 7016
 Paint code 3RA0
 European Standard EN 1396
 Alloy / temper EN AW-3005-H46
 300504 46
 Customer Spec

	Si	Fe	Cu	Mn	Mg	Cr	Zn	Ti
Min				1.0	0.20			
Max	0.6	0.7	0.30	1.5	0.6	0.10	0.25	0.10
Coil no.								
1082090	0.06	0.44	0.01	1.0	0.22	0.001	0.003	0.04

Lacquer Tests

Cust.	Min Max	Thickness		Gloss		DE		T-Bend	
		M	R	M	R	M	R	M	R
Coil no.									
1082090		30	4	34		0.10		1.0	

Per Erland Nøkleby (sign.)

QC - Manager